
9

K
IT

T
Y
 N

O
N
W
IN

C
H
 C
O
L
U
M
N

22

Typical leg bolt up 4-corners

19

2-Places

60

17

16

19

15

HOLDS LEG

TUBE IN

13

12

FR
O
N
T
 N

O
N
W

IN
C
H
 C

O
LU

M
N

6

(2-PLACES,SHIPPED LOOSE)

COLUMN CLAMP

26

39
25

ON THE COLUMNS AT THE FACTORY
T & L CLAMPS ARE INSTALLED
COME PRE-CABLED
TWIN BEAMS(#1) AND CRADLE TUBES(#2 & 2A)

4

19

14

LO
WER

 SI
DE

 PA
NE

L

TWIN BEAM (FRONT)

3

SPREADER

1

2

loo
se
.rea

l ti
gh

t. S
ho

uld
 be

 a 
litt

le

All
 ca

ble
s s

ho
uld

 no
t b

e 

UPP
ER 

CAB
LE S

UPP
ORT

 TU
BE

19

5

21

12

38

23

10
26

25

19

39

6

19

d

25

19

NuCraft

NoneScale:

1/9/13

R

e

DIAGONAL SUPPORT

W
I
N
C
H
 C
O
L
U
M
N

13

21

7

LO
WER

 SI
DE

 PA
NE

L

3

19

11

WINCH

49

40

TWIN BEAM (REAR)

SPREADER

1

2A 4

11

35

33

r

 D
IA
G
O
N
A
L 
S
U
P
PO

R
T

51

W
in
ch

 C
ol
u
m
n 
O
p
po

si
te

44

36

Int

RLW

Roscommon,MI 48653

402 Southline Rd.

Description

8

ntf

ar
C

a

48" WHEEL

42

35

29

32

19

3/8" Serrated

nuts 9 places

Plastic
guide plate

3/8" Washer

27

Long fitting

37
Short fitting

Long fitting

Short
Fitting

38

Long fitting

37

Short fitting

Jam nuts around

plate on wheel

tight, handle should
spin freely

47

46

48

44

45

1 1/8

Lower assembly arrangement

T & L CLAMPS

R

41

24

10

If this print has colored cables they are for easier understanding of how they are strung.

Note bolt thread area should be on outside of hoist

Cables from the factory are colored too. They won't all match to below colors.

Manual, parts list and drawing on the web WWW.CRAFTLANDER.COM

SEE PARTS LIST FOR ABOVE PART NUMBERS 

READ MANUAL AND WARNING STICKERS BEFORE USING HOIST.

DOCUMENT# A-MH-V45R15PARTSLIST AND

A-MH-V253545R15

59

12 13&

53

20

4-places on all 4 corners

come preassembled
spreader

Front non winch column

L clamp

Lower side panel

2x4 (on 35) 

panel

Lower side

Top view of columns and lower tubes arrangement

Winch columnT Clamp

Front of hoist

Front coulmns

the rear columns

spreader

have T and L

clamps bolted on

opposite hand or

mirror image to 

wheel

Kitty corner non winch column Rear non winch column

2x3 (on 25) 2x4 (on 35) 2x5 (on 45) tube

come preassembled with clamps

30.00°

54

52

5-Places

18

(3) here and (1) on top of beam every corner

3/8" x 1 1/2 bolt

3/8 x 1 1/4 Bolt & 3/8" Whiz Nut (18, 19)

49

37

38

Long fittings

45

NO
N-W

IN
CH

 CR
AD

E T
UB

E-R
IG

HT

NOTE:  WHEN ORDERING REPLACEMENT PARTS A SERIAL NUMBER WILL BE REQUIRED TO ENSURE RECEIPT OF CORRECT ITEMS

37

58

58

44

24

24

47

43

25

26

(1) Per Corner

(1) Per Corner

1" shorter than beam on lift

112" long

Assembly and part locations for V25108, V35108, V35120,

V45108, V45114, & V45120 

W
IN
CH

 C
RA

DL
E 
TU

BE
-L
EF

T

DOCUMENT# A-MH-V35R15PARTSLIST

18

19
32

(4) CORNERS

NOTE: EXPLODED VIEWS OF CORNER AND CABLE SHEAVE

ASSEMBLY LOCATED ON INNER FRAME DWG A-MH-V253545R12-2

(2) EVERY OUTER FRAME CORNER

(6) PLACES

(6) PLACES

43

SAME ON ALL (4) CORNERS

ASSEMBLY VIDEO MAY BE

AVAILABLE ON OUR WEBSITE.

IF NOT, THE VIDEO USED FOR
THE V4500 IS VERY SIMILAR

57

56

54

31

34

31

34

DOCUMENT# A-MH-V25R15PARTSLIST

2x5 (on 45) 

2x3 (on 25) 


